WEST BENGAL MEDICAL SERVICES CORPORATION LTD.
(Wholly owned by the Government of West Bengal)
SwasthyaSathi, GN-29, Sector-V, Salt Lake, Kolkata-700 091.

NOTICE INVITING TENDER DOCUMENTS FOR

Comprehensive Annual Operation & Maintenance (with
manpower & consumables) Contract of the Two nos of Sewage
Treatment & ETP Plant

Sewage Treatment Plant (of capacity 235KLD) at Deben
Mahata Govt. Medical College, Hatuara, Purulia.

Sewage Treatment & ETP Plant (of capacity 400KLD) at
Super Speciality Hospital, Hatuara, Purulia

(NIT Reference No. :- WBMSCL/NIQ-114/2021, Dated — 10/05/2021)



WEST BENGAL MEDICAL SERVICES CORPORATION LIMITED

(Wholly Owned by the Government of West Bengal)
Registered Office: SwasthyaSathi, GN-29, Sector-V, Salt Lake, Kolkata-700091
[...]
contract price of the respective site/unit will be imposed and in the event of any damage to the
property or life arising out of non-performance, contractor will be solely responsible.

2) Any inconvenience caused so far as performance of STP & WTP System due to negligence in the
part of the agency, if detected, will be liable to penalty. Quantum of penalty would be decided in
EIC depending on the gravity of situation.

3) The contractor has to obtain NOC/or renewal of NOC from Pollution Control Board on behalf of

WBMSCL. In case of any failure the 5% of the contract amount will be deducted from the final bill.

10. The services required are for a period of One year. As per the willingness of the Contractor, the contract

11.

may be extended with same rate and terms & condition subsequently based on performance or till

finalization of the next tender. The contract may be terminated at any stage solely at the option of

WBMSCL with an advance notice of one month without assigning any reason.

WBMSCL authority reserves the right to terminate the contract against three months’ notice for the non-

satisfactory performance or other administrative reasons.

12. The rates shall be quoted as per the prescribed format of WBMSC (Section-Ill, Form V). The rates shall be

all inclusive of all taxes, transportation charges and duties etc. No extra cost beyond the quoted rate will

be admissible.



13. The rates at any stage once quoted shall not be withdrawn.

14. No addition / alteration / deletion in the tender document is allowed.

15. An agreement detailing the terms & conditions shall be executed with the service provider for entering

into this contract.



SECTION-III
FORM -A

SI No

Description of Item

Quantity

Unit

Rate
(Rs/Unit)

Amount
(Rs.)

Comprehensive Annual Operation & Maintenance (with manpower & consumables) contract of the
Sewage Treatment Plant (of capacity 235KLD) at Deben Mahata Govt. Medical College & Hospital,
Hatuara, Purulia.

1.1

Quotation for Comprehensive Annual
Operation & Maintenance (with manpower
& consumables) contract of the Sewage
Treatment Plant (of capacity 235KLD) at
Deben Mahata Govt. Medical College &
Hospital, Hatuara, Purulia

Quarterly

1.2

Quotation  for  servicing of non-
functional/breakdown STP/ETP plant to
make these in working condition. (if any
required)

(BOQ has to be submitted showing break up
details)

Lumpsum

Comprehensive Annual Operation & Maintenance (with manpower & consumables) contract of the
Sewage Treatment & ETP Plant (of capacity 400KLD), at Super Speciality Hospital, Hatuara, Purulia

Quotation for Comprehensive Annual
Operation & Maintenance (with manpower
2.1
& consumables) contract of the Sewage 4 Quarterl
Treatment & ETP Plant (of capacity y
400KLD), at Super Speciality Hospital,
Hatuara, Purulia
Quotation  for  servicing of non-
functional/breakdown STP/ETP plant to
2.2 . . . .
make these in working condition. (if any
. 1 Lumpsum
required)
(BOQ has to be submitted showing break up
details)
Total=
In Figure:
NOTE:

Rate/Rates should be inclusive of all taxes.

1.
2. In case of non-fill-up of 1.2 & 2.2, it is to be considered that the respective STP/ETP plant is in running

condition.




4 N

OPERATION
&
MAINTENANCE MANUAL

OF
SEWAGE TREATMENT PLANT (BASED ON MBBR)

CAPACITY- 235 KLDSTP
AT

DEBENMAHATA GOVT. MEDICAL COLLEGE & HOSPITAL,
HATUARA, PURULIA

- /




CONTENT

. NO. DESCRIPTION
1.0 INTRODUCTION
2.0 DESIGN BASIS
2.1 WASTEWATER GENERATION RATE & CHARACTERISTICS
2.2 TREATED WASTEWATER CHARACTERISTICS
2.3 TECHNOLOGY
2.4 PROCESS FLOW DIAGRAM
2.5 TREATMENT PROCESS
2.6 DESIGN CRITERIA
3.0 OPERATION PHILOSOPHY/PROCESS DETAILS
4.0 TREATMENT UNITS
6.0 TESTING & COMMISSIONING
6.1 TESTING / PRE COMMISSIONING
6.2 COMMISSIONING
SEWAGE TREATMENT PLANT-

a) Equalization Tank

b) MBBR Commissioning

c) Secondary Settling Tank

d) Sludge Holding Tank

e Screw Pump

f) Filter press

g) Multi Grade Filter

h) Activated Carbon Filter
7.0 FOR THE PLANT OPERATOR
7.1 SUMMARY OF MONITORING ACTIVITIES BY OPERATOR
7.2 SAMPLE COLLECTION
7.3 SAMPLING, TESTING & INSPECTION
8.0 OBSERVATIONS
9.0 OTHER PROCESS INDICATORS
10.0 SHUTDOWN PROCEDURES

11.0

OPERATION & MAINTENANCE




12.0 PROCESS DISTURBANCES
12.1 IN-BASIN PARAMETERS
13.0 TROUBLESHOOTING
i. Most Common Problems and Probable Solution
of Biological Treatment
ii. Lubrication  Section iii.Plant Maintenance
Procedure
13.1 OPERATION & MAINTENANCE SCHEDULE
14.0 RECORDS & REPORTS
15.0 CONTACT DETAIL- OMITTED
16.0 DO’S & DONT’S OF STP
17.0 MAINTENANCE & SAFETY PROCEDURE
I. HAZARDS
II. SAFETY
III. MAINTENANCE
17.1 SPECIFIC SAFETY PRECAUTION
18.0 GENERAL HOUSE KEEPING
18.1 FACTORS GOVERNING HOUSEKEEPING
19.0 PROCEDURE FOR ENVIRONMENTAL CLEARANCE / ACTS
20.0 GLOSSARY

1.0.INTRODUCTION

“M/S Purulia, West Bengal” has decided to set up a 235 KLD Sewage Treatment Plant based

on MBBR technology. In order to conserve water, the treated effluent can be used for various

purposes. The effluent is to be generated mainly from industries.

WAPP-Water, Air Pollution and Prevention is committed to providing environment solutions
to urban/rural India. Since 1996, WAPP has been providing solutions for water, energy, waste
and environment management to numerous hotels, hospitals, housing societies, industries

and commercial complexes. Our prime objective is to provide innovative solutions to protect

environment and we call it “Eco-Innovision”.




WAPP is specializing in the field of Industrial wastewater and Sewage Treatment and offers

customized solutions to its clients.

Wastewater Treatment Technologies being offered by WAPP are:
a) Extended Aeration (EA)
b) Sequential Batch Reactor (SBR)
c) Submerged Aerated Fixed Film (SAFF)
d) Anaerobic Treatment (AT)
e) Chemo Autotrophic Activated Carbon Oxidation (CAACO)
f) Moving Bed Bio Reactors (MBBR)
g) Membrane Bio Reactor (MBR)
h) Trickling Filters (TF)
i) Soil Bio Technology (SBT)

j) Biotechnology — Bio-augmentation of wastewater facilities.
We are also continuously working on developing new user-friendly technologies in

collaboration with various reputed Indian Institutions such as IIT's, CSIR, TERI and other

Institutions /Foreign Companies.

2.0.DESIGN BASIS:

The design of STP for “M/S Purulia, West Bengal” is based on the wastewater generation
rate and characteristics of wastewater. The wastewater is generated mainly from domestic
sewage. It is proposed to treat the effluent in MBBR reactor, in order to reduce the level of

pollution in the wastewater and make it suitable for various purposes.

2.1.WASTEWATER GENERATION RATE & CHARACTERISTICS

The total wastewater generation rate and salient characteristics would be as below:

Total effluent generated 235 KLD




BOD (5 days at 20-degree C) 250-300 mg/1

COD 350-450 mg/1
Total Suspended Solids 25-300 mg/1
0il & Grease 20 mg/1

2.2.TREATED WASTEWATER CHARACTERISTICS

The salient characteristics of treated wastewater shall be as follow:

BOD (5 days at 20-degree C) <20 mg/lit
COD <60mg/1
TSS <20 mg/1
Oil & Grease <5 mg/1
2.3. TECHNOLOGY

MBBR treatment is based on aerobic Moving Bed Bio Reactor in which microorganisms
is grown on the moving bed. The media consists of specially designed spiral media. The
benefit of MBBR media is there are least chances of choking and if the system is

designed with reasonable loading rates, the system stability can be better.

WAPP can offer the right selection of process, with the right loading rates, for stability
of process and proven design (by experience), to offer all the advantages of attached
growth processes and long life of the system.

Membrane Bed Bio Reactor based compact system for high-end water quality

applications.

Advantages of MBBR: -




* Maximum Surface Area generated per unit volume.

* Highly efficient multi- purpose media.

* Most efficient weapon for biological treatment.

» Provides high oxygen transfer efficiency in wastewater treatment. Chock free and
entire surface exposed for biological treatment.

* Extremely high organic loading rates possible in biological treatment.

* High efficient, hence resulting in energy saving.

* Backwash for cleaning operation simple and easy.

* Reduces plant size and space saving.

* Cost effective, easy to install and maintain.

2.4.PROCESS FLOW DIAGRAM-

Attached with this manual.

2.5.TREATMENT PROCESS

The main components of the process adopted for the treatment includes the following:

¢ The kitchens, toilets, washrooms and floor washing wastewater collected via gravity in a

collection tank after screening through the bar screen.
Via submersible pumps, collected screened wastewater is then transfer to Oil & Grease

Trap (OGT), where removal of oil & grease occurs.

Oil/Grease free screened and equalized wastewater from EQT is transferred into the MBBR

tank through centrifugal Reactor Feed Pump.

Biological treatment is carried out which is based on aerobic Moving Bed Bio Reactor
(MBBR) in which microorganisms is grown on the moving bed. The media consists of

specially designed spiral media.

Secondary Clarification of aerated mixed liquor is carried out in Two Secondary Tube

Settlers (SSTs) consisting of PVC tubular media to enhance the settling rate & efficiency.

Storage and chlorination of clarified water in Chlorine Contact Tank (CCT).

Further removal of solids is carried out through Multi-Grade Filter (MGF) using fine and

coarse sand as filtering media.




¢ Polishing and removal of color & odor is done through Activated Carbon Filter (ACF).

¢ After complete treatment soft water is stored in Soft Water Tank (SWT) from where it can be

reused for domestic uses.

¢ From Secondary Settling Tanks (SSTs) sludge is sent in sludge holding (SHT) from where

sludge fed into filter press through sludge feed screw pump for dewatering.

* De-watering of sludge is done by Sludge Dewatering System (Filter Press).

2.6.DESIGN CRITERIA

The major parameters towards designing of the treatments are as follow:

Source of Wastewater - Domestic sewage
Flow Rate - 235 ms/day
Treatment Process - Moving Bed Bio Reactor

Act and Rules under Which Designing Should Be Done

Permissible limit as prescribed Act & Rules -

1.
. Water (Prevention & Control of Pollution) Act- 1974

2
3.
4. Manufacturer, use import and storage and hazardous Micro-organizers, genetically
5.
6.

7. All standard as laid down by Central Pollution Control Board and any other relevant statut

Environment (Protection) Rules 1986.

Hazardous Wastes (Management & Handling) Rules- 1989

Engineered Organizations or Cell Rules- 1989
The Public Liability Insurance Act- 1991
Manual on Sewage & Sewerage Treatment - CPHEEO

authority.




3.0.0PERATION PHILOSOPHY/PROCESS DETAILS-

In order to conserve water, Sewage Treatment Plant has been designed to ensure that the

treated wastewater is well below the permissible limits, under the varying flow conditions

which are typical for such systems and can be used in irrigation and other domestic purposes.

The major process steps along with salient technological aspects are described below: -

The wastewater generated from residential sources like kitchen, toilet, and washroom, and
floor washing, sewage is collected through gravity in collection after bar screens. Via
pumping, collected screened wastewater is transferred to OGT where Oil and Grease removal
takes place. Then, Screened and Oil & Grease free wastewater is transferred to equalization
tank (EQT) via gravity. Air is provided in Equalization Tank (EQT) by Disk Type diffuser,
which also serves to maintain the liquor in the completely mixed regime and to keep all the
solids in suspension. After Equalization Tank, wastewater is pumped to single 2 staged
MBBR Tank. The MBBR Tank consists of PVC fill media, which facilitate attached fixed film
growth of microorganisms. Microbial film attached to the PVC media, which oxidize all
biodegradable compounds (Carbohydrate, Fats and proteins) present, that sewage water
flowing to the MBBR media.

The aerobic environment in the MBBR tanks shall be achieved by the use of fine bubble
diffused aeration, which also serves to maintain the liquor in a completely mixed regime. Air
supplied in to MBBR Tank, Sludge Holding Tank and Equalization Tank by twin lobe Air
Blowers 3(2W +18S) and distributed by Disk type diffusers.

The treated wastewater overflows in MBBR Tank and then further overflows to two Secondary
Settling Tanks (SSTs). SSTs consists of tube settler, which is specially designed Tubular
Synthetic PVC media, which enhances the settling rate of the separation of microorganisms
from the treated wastewater. The settled sludge transferred into sludge holding tank on

regular interval of time.

The clarified wastewater from Tube settlers overflows between the scum baffle and overflow
launder into the outlet channel from where it will be discharged in to Chlorine Contact Tank

(CCT) where disinfection through chlorination is practiced.

Clarified and chlorinated wastewater after CCT is pumped by horizontal centrifugal Filter
Feed Pump to the Multi-Grade Sand Filter (MGF), Activated Carbon filter (ACF). In MGF, Fine
& Coarse Sands are used as Filter media. It is used to remove the turbidity and suspended

solids remained after Secondary Settling Tank (SST).




After MGF, treated water passed through Activated Carbon Filter (ACF) for further polishing

takes place.

Water stream from ACF is taken into water softener where hardness removal takes place.

Softener makes water suitable for cooling tower and other uses.

The treated effluent water must be disinfected if it is to be recycled. Chlorine in the form of
sodium hypochlorite with free chlorine in the range of 5-12% is being used for disinfection.
Sodium hypochlorite solution is to be dosed in the chlorine contact tank. A minimum
retention time of half an hour and dozes of 3-5 mg/ltr of chlorine is normally desired in the
chlorine contact tanks to achieve a good degree of disinfection. Chlorine kills bacteria in
wastewater and thus reduces the normal development of microorganisms. Since the bacterial
population is lower, putrefactive reactions are reduced if not eliminated entirely. It is these
bacterial putrefactive reactions which result in odors and all other nuisance conditions in

wastewater.

CONTROL OF DOSING RATE-

As the minimum residual chlorine is desirable in the treated water, very good control of
dosing rate of chemical is desirable. An electronic diaphragm type dosing pump with
adjustable capacities is being used for the dosing. Its operation is electrically interlocked with
the sump pumps in auto mode. Only when the sump pumps deliver raw effluent into the
SSTs, the treated water overflows into the chlorine contact tank. The rate of delivery of
effluent into the SSTs is to be matched with the rate of dosing of chemical and the residual

chlorine has to be checked from time to time.

In Online Chlorination process, Chlorine is added in the form of Sodium Hypochlorite solution.
A free residual chlorine level of 0.2 to 0.4 mg/1 will be maintained. Based on a dosage of 3-
Sppm of chlorine, the total consumption of Sodium Hypochlorite (10 % available chlorine) can

be calculated.

Finally treated soft water is collected in Soft Water Tank for cooling tower and other domestic

uses.

The sludge settled in Secondary Settling Tanks (SSTs) shall be disposed off after dewatering
through the sludge dewatering system (Filter Press). This sludge will be fully stabilized and

can be used as manure.




4.0 TREATMENT UNITS:

The plant has been designed with the most optimum utilization of space and sufficient space

availability for the ease of maintenance of the plant.

List of Treatment units involved in treatment are:

S. No. Tank Quantity
. Screen Chamber for Sewage 1
- Collection Tank 1
- Oil and Grease Tank 1
o Equalization Tank 1
5 MBBR Stage I 1
6 MBBR Stage II 1
- Secondary Settling Tank 1
8 Chlorine Contact Tank 1
9 Multi Grade Filter 1
10 Activated carbon filter 1
11 Filter press for Sludge Dewatering 1
12 Sludge Holding Tank (SHT) 1